

## Stone Test Report

Report No. M18-01591/1

Issue No: 2

**Client:** Stones World International Company LLC  
**Post Box:** 98  
**Contact:** Mr.Qamar Riaz  
**Project No:** N.G  
**Project Name:** Various Projects  
**Consultant:** N.G  
**Owner:** N.G  
**Contractor:** Stones World International Company  
**Project Location:** N.G  
**Tel / Fax No:** +968 98985106

  
Approved Signatory: Abdul Faizal  
Lab Manager: Civils  
Date of Issue: 22/04/2018

The content of this report is governed by our standard terms and conditions and may not be reproduced other than in full. Where our involvement consists exclusively of testing samples, the results relate only to the samples tested.

### Sample Details

<b>Received Date:</b>	14/03/2018	<b>Client sample ID:</b>	N.G
<b>Work Order ID:</b>	M18-01591	<b>Order No:</b>	N.G
<b>Sample ID:</b>	M18-01591-S1	<b>Date tested:</b>	17/03/2018-21/03/2018
<b>Source:</b>	N.G	<b>Sample Description:</b>	Sahara Beige
<b>Sampled By:</b>	Client	<b>Sample Certificate:</b>	N.G

### Test Results

Method	Test/Parameter		Results	Spec. Limits
ASTM C 97/C97M-09	Mean Water Absorption, weight %		0.33	N/A
	Mean Bulk Specific Gravity		2.670	N/A
ASTM C 170-14	Compressive Strength, Mpa (Average of 5 specimens)	Dry	153	N/A
	Compressive Strength, Mpa (Average of 5 specimens)	Wet	145	
ASTM C 99/C 99M-09	Modulus of Rupture, Mpa (Average of 5 specimens)	Dry	15.9	N/A
	Modulus of Rupture, Mpa (Average of 5 specimens)	Wet	14.1	
ASTM C 880/ C880M-09	Flexural Strength, Mpa (Average of 5 specimens)	Dry	12.6	N/A
	Flexural Strength, Mpa (Average of 5 specimens)	Wet	11.6	N/A

### Comments

Summary report provided.

Issue 2 : To rectify typographical error in report number.

## Stone Test Report

Report No. M18-01591/2

Issue No: 2

**Client:** Stones World International Company LLC  
**Post Box:** 98  
**Contact:** Mr.Qamar Riaz  
**Project No:** N.G  
**Project Name:** Various Projects  
**Consultant:** N.G  
**Owner:** N.G  
**Contractor:** Stones World International Company  
**Project Location:** N.G  
**Tel / Fax No:** +968 98985106

  
Approved Signatory: Abdul Faizal  
Lab Manager: Civils  
Date of Issue: 22/04/2018

The content of this report is governed by our standard terms and conditions and may not be reproduced other than in full. Where our involvement consists exclusively of testing samples, the results relate only to the samples tested.

### Sample Details

<b>Received Date:</b>	14/03/2018	<b>Client sample ID:</b>	N.G
<b>Work Order ID:</b>	M18-01591	<b>Order No:</b>	N.G
<b>Sample ID:</b>	M18-01591-S4	<b>Date tested:</b>	17/03/2018-21/03/2018
<b>Source:</b>	N.G	<b>Sample Description:</b>	Royal cream
<b>Sampled By:</b>	Client	<b>Sample Certificate:</b>	N.G

### Test Results

Method	Test/Parameter	Results	Spec. Limits
ASTM C 97/C97M-09	Mean Water Absorption, weight %	0.11	N/A
	Mean Bulk Specific Gravity	2.705	N/A
ASTM C 170-14	Compressive Strength, Mpa (Average of 5 specimens)	Dry 224	N/A
	Compressive Strength, Mpa (Average of 5 specimens)	Wet 205	
ASTM C 99/C 99M-09	Modulus of Rupture, Mpa (Average of 5 specimens)	Dry 17.8	N/A
	Modulus of Rupture, Mpa (Average of 5 specimens)	Wet 15.7	
ASTM C 880/ C880M-09	Flexural Strength, Mpa (Average of 5 specimens)	Dry 15.0	N/A
	Flexural Strength, Mpa (Average of 5 specimens)	Wet 13.8	

### Comments

Summary report provided.

Issue 2 : To rectify typographical error in report number.